MODEL 21565X31A 10 REPAIR PARTS

o"\'ﬂ l m
el
G—14

—701
- i—-sn
’J‘\——— 80-30

Y| '\J

\ /\e

REF. LEVER ONLY
ON LEVER HEIGHT
ADJUST UNITS

REF. BELT ONLY
ON SELF-PROPELLED

UNITS 50
53
KEY# PART#  DESCRIPTION 54 : O
10 ; SEE ENGINE MANUAL | S
12 710265  SCREW, 3/8-16X1.00 WAHHSPTAPPL
14 NOT USED ON THIS UNIT
50 672089  BLADE, 21"X2.25" MULCH
51 672094  ADAPTER, BLADE 21"1SP
53 710210  WASHER.39IDX2.250DX.12 BELLVIL
54 710207  WASHER, FLAT 406X 812X 06
55 710201 SCREW,3/8-24X2.00 HH
80 71776-898 ASSY FRAME
80-20 71096 BRKT RH HANDLE
80-30 671097  BRKT LH HANDLE
80-35 710204  NUT,5/16-18 HEWDFLLK WHIZ
80-40 NOT USED ON THIS UNIT
600 43640 DEFLECTOR REAR 21
601 710271 SCREW,10-16X.50HWASEMTAP
610 71833 DOOR, REAR
611 672049  SPACERRR DOOR
612 710273  SCREW, 10-16X.50 WAHHSEMSAB C
613 340822  ROD,PIVOT REAR DOOR
614 710285  CAP, PUSH ON .250
615 340823  SPRING, TORSION
701 710201 PIN, HAIR.062DIA
742 642189  STOP, ROPE BS223294

341207A
710989




MODEL 21565X31A REPAIR PARTS

KEY# PART# DESCRIPTION
550 672090 REMOTE PRIMER ASS'Y
5§51 672091 ROD, REMOTE PRIMER CONNECTING
5§52 710230 SCREW,1/4-20X.756HWAT(26X213)AB
553 553 578109 NUT, 1/4-10 SPEED J TYPE
554 710256 WASHER, FLAT .266 X .62
556 672231 SPRING
557 672226 RETAINER, PUSH ON

_______

557

341583B
O 98
KEY# PART# DESCRIPTION
931 43666 ASS'Y, BAG FRAME
933 71592 FRAME, CATCHER BAG TOP
934 672229 BAG,CATCHER

326165 A

710989




MODEL 21565X31A REPAIR PARTS

)

1/'“
\

3415888
710989




.

MODEL 21565X31A
KEY# PART# DESCRIPTION
480 323040 CABLE,RESTART
490 672184 CABLE, THROTTLE
491 323034 SCREW, 1/4-20X2.25
494 12425 CLAMP, THROTTLE QUANTUM
495 710275 SCREW, 10-32X.62 SLWAHTAP
500 672183 CABLE DRIVE 21 F/DR
501 180022 SCREW, 1/4-20X1.00
502 120392 FLATWASHER .281X.63X.065
503 780029 NUT, 1/4-20 REGHEXCTRLK
505 323033 SCREW, 1/4-20X3.00 PHPNHMA
506 323053 SPACER, SLEEVE.28 X .44X.1.95
507 323035 SCREW 1/4-20X2.00 PHHPNHMA
508 323037 SPACER, SLEEVE .28X.44X..88
509 46931 NUT, 1/4-20 WDFL MAC-LOCK
510 671372 TIE,BLACK CABLE 6.3L. REMOVABLE
700 672195-806 HANDLE,LOWER
710 322789-806 HANDLE, UPPER
711 315288 BOLT, 5/16-18X1.75 CUH
712 671294 KNOB, WING
715 8728 WASHER, .343(DX1.0X.062 FORM
718 332821-898 PANEL,HANDLE
720 323170-898 CONTROL BAIL, ENGINE
730 323420-898 CONTROL BAIL, TRACTION
735 120393 FLATWASHER .344X.69X.065
736 36368 HAIR PIN .072DIAX1.13LG
737 55023 TRIM, BLACK 77.5"
740 643956 GUIDE, ROPE 1/4-20
41 710203 NUT, 1/4-20

710989

REPAIR PART.




MODEL 21565X31A REPAIR PARTS

PART W/MULCH NOTE

OPTION ONLY KEY# 284 & 287 IS ONLY USED ON
FULLY BAFFLED UNITS.

&

DETAIL 'A’

1/\
(
\\~> -

PARTS W/SIDE DISCHARGE
OPTION ONLY

DETAIL'A’

590
(UNASSEMBLED) . 341725A

710980 B 0




MODEL 21565X31A REPAIR PART!

Key# Parti# Description
15 455481 PIN, SPRING .187DIAX1.00LG
20 71434 ENGINE PULLEY

80 71776-898 FRAME ASSY

185 643877 INDEX PLATE

186 671142 ASSY, AXLE & BRACKET

187 671444 LEVER, HEIGHT ADJ. W/GRIP
188 446363 FLATWASHER .375X.88X.082
189 643387 SPACER, PIVOT .385IDX1.00D
190 710258 WASHER, SPRING .501X1.0X.021
191 180124 SCREW 3/8-16X1.25

199 43784 SPACER, RIGHT HEIGHT ADJ.

215 71784 ASSY, LF HGT ADJ
216 71785 ASSY, RF HGT ADJ
220 710274 SCREW 1/4-20X.63
221 45171 NUT, 3/8-16 WHIZ-LOCK
223 710266 SCREW 10-24X.38 SLHWATAP
225 71742 IDLER ARM
226 71779 IDLER PULLEY 3L V

227 71788 SPACER, IDLER
228 710018 SHOULDER BOLT 5/16-18X.63 (9X50)

229 71789 SPACER, IDLER ARM
230 57072 CARRIAGE BOLT 5/16-18X.63 (2X53)
231 1498 NUT, 5/16-18 REGHEXCTRLK
235 71745 BRACKET, IDLER SUPPORT
236 71778 PULLEY, IDLER 3L V
; 237 71793 BEARING, SLEEVE
\Q 238 180084 SCREW 5/16-18X1.625
240 710133 SCREW 1/4-20X.50 HHWATAP (26X214)
241 71780 DUST COVER 8" WHEEL
245 71790 SHAFT, R/DR AXLE
246 71791 PULLEY, F/DR AXLE

247 710292 HAIRPIN .80DIAX1.63LG (31X9)
253 643629  PIN DRIVE .177X.750

255 71792 GEAR, PINION

256 341067  BELT, V3L (37X84)

257 710254  FLATWASHER .502X.99X.031 (17X186)

258 20864 RING, RET E .39X.04
260 672118 BELT COVER

261 71880 HEAT SHIELD

262 710278 SCREW, 10-32X.38 (26X279)

284 71246 COVER,REAR

287 710274 SCREW, 1/4-20X.63

300 671132 TIRE & RIM, SEPU 14X2

301 671133 WHEEL DRIVE 8X2.00

302 710252 WASHER, FLAT

303 710140 NUT, 3/16- MACK (15X84)
304 672122 HUBCAP, 8" BAR WHEEL

305 710206 FLATWASHER .517X1.5

590 672046 DEFLECTOR, CHUTE

591 672045 COVER, MULCH

592 340826 SPRING, TORSION .34X2.2 166X38
593 340827 ROD,PIVOT .25 X 4.68

594 710285 CAP, PUSH ON .250 DIA ROD
620 71250 PLUG, MULCHER-SMALL

710988




MODEL 21565X31A - REPAIR PARTS

Symbol denotes top of decal application.

NOTE o
ON PUSH MODELS:
KEY# 824 IS NOT USED &
KEY# 823 IS CENTERED

KEY# PART# DESCRIPTION

800 NOT A SERVICEABLE PART

801 711267 DECAL,CUST.CARE CENTER

813 711264 DECAL,"DECK

816 711010 DECAL,CUT FINGER-CHUTE

818 711297 DECAL, WARNING

820 711011 DECAL,WARNING RR DOOR

823 711261 DECAL, ENG CONTROL

824 711262 DECAL, TRACTION CONTROL

835 711265 DECAL ,M-COVER"TURF VAC”

837 710360 DECAL ENG."AUTO PRIME” K
840 710522 DECAL,DECK “TURF VAC” <
850 711129 DECAL,PANEL "SCOTTS”

851 711259 DECAL,PANEL

852 711260 DECAL,HANDLE PANEL AUTO PRIME

853 - NOT USED ON THIS UNIT

341590 B
710989




